
Models: H4RE, M4RE
WHEEL END COMPONENTS
TAG AXLE
ALUMN WHEELS

Service Parts Catalog

Key PartNumber Qty Description Comment

030 Brakes, Air
Page Set CW0000111

0078908 SEAL,OIL,INNER,TAG AXLE

NI 0077301 HUB & CUP ASSY,TAG,MERITOR"

NI INNER BEARING CUP

NI OUTER BEARING CUP

NI 0044642 8 STUD,DRIVE,5/8

NI 0079117 NUT,DRIVE,STUD

NI 2603512 WASHER,AXLE SHAFT

NI 0929042 BEARING,INNER,REAR AXLE

NI 0929059 BEARING,OUTER,AXLE SHAFT,ROCKWELL & 

NI 0043475 NUT,WHEEL,BEARING,ADJUSTING,REAR AXLE

NI 2647238 LOCKWASHER,WHEEL BEARING NUT

NI 2598613 NUT,WHEEL,BEARING,JAM,REAR AXLE

NI 0048543 DECAL,MAIN LOAD CTR,SPECIAL 1,2002 LXI

NI 0079031 CAP,ASSY,HUB,TAG AXLE

NI 0043449 GASKET

43
To order, contact your Blue Bird Authorized Dealer

PageSet Number 93
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
DEAERATION TANK
To CSN 02/29/04 (M4RE)

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000913

1 0034436 TANK ASSY,DEAERATION,ALUMINUM,

2 1409093 3 ELBOW,BARBED INSERT,3/8 HOSE X 1/4 MPT

3 1422179 SIGHT GLASS

4 1747997 SENSOR,LOW COOLANT,DDEC III

5 2023513 PLUG,PIPE,1/4,ALLEN HEX HD,BRASS

44
To order, contact your Blue Bird Authorized Dealer

PageSet Number94
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
DEAERATION TANK

BSN: From CSN 01-15-04
To CSN H4RE (02/22/04); M4RE (05/01/05)

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000914

1 0034436 TANK ASSY,DEAERATION,ALUMINUM,

2 1940022 SENDER,LOW COOLANT LEVEL,COOPER 

3 1422179 SIGHT GLASS

4 1409093 ELBOW,BARBED INSERT,3/8 HOSE X 1/4 MPT

5 1409085 ELBOW,BARBED INSERT,1/4 HOSE X 1/4 MPT

6 2023513 3 PLUG,PIPE,1/4,ALLEN HEX HD,BRASS

45
To order, contact your Blue Bird Authorized Dealer

PageSet Number 95
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
DEAERATION TANK

With: FEATURE 40192-02
To CSN M4RE (02/29/04)

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000915

1 0034436 TANK ASSY,DEAERATION,ALUMINUM,

2 1409093 3 ELBOW,BARBED INSERT,3/8 HOSE X 1/4 MPT

3 1422179 SIGHT GLASS

4 1940022 SENDER,LOW COOLANT LEVEL,COOPER 

5 2023513 PLUG,PIPE,1/4,ALLEN HEX HD,BRASS

46
To order, contact your Blue Bird Authorized Dealer

PageSet Number96
To order parts call 478.825.0330 x136



97
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
DEAERATION TANK
C13

With: FEATURE 40192-03
To CSN M4RE (02/29/04)

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000916

47
To order, contact your Blue Bird Authorized Dealer

PageSet Number98
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
DEAERATION TANK
C13

With: FEATURE 40192-03
To CSN M4RE (02/29/04)

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000916

1 0084568 TANK ASSY,DEAERATION,C13

2 1940022 SENDER,LOW COOLANT LEVEL,COOPER 

3 1422179 SIGHT GLASS

4 1409093 3 ELBOW,BARBED INSERT,3/8 HOSE X 1/4 MPT

5 1409085 ELBOW,BARBED INSERT,1/4 HOSE X 1/4 MPT

6 2023513 PLUG,PIPE,1/4,ALLEN HEX HD,BRASS

7 0905745 SEALANT,PIPE,LOCTITE 567,W/TEFLON 250CC

47
To order, contact your Blue Bird Authorized Dealer

PageSet Number 99
To order parts call 478.825.0330 x136



Models: H4RE
DEAERATION TANK
CAT C13, 525 HP, ALUMINUM

With: FEATURE 40192-04
To CSN 02/22/04

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000911

0072851 TANK,ASSEMBLY,FINAL,DEAERATION,

1 0034436 TANK ASSY,DEAERATION,ALUMINUM,

2 1940022 SENDER,LOW COOLANT LEVEL,COOPER 

3 1422179 SIGHT GLASS

4 1409093 ELBOW,BARBED INSERT,3/8 HOSE X 1/4 MPT

5 1409085 ELBOW,BARBED INSERT,1/4 HOSE X 1/4 MPT

6 2023513 PLUG,PIPE,1/4,ALLEN HEX HD,BRASS

48
To order, contact your Blue Bird Authorized Dealer

PageSet Number100
To order parts call 478.825.0330 x136



Models: H4RE
DEAERATION TANK
CAT C13, 525 HP, ALUMINUM

With: FEATURE 40192-04
To CSN 02/22/04

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000911

NI 0905745 SEALANT,PIPE,LOCTITE 567,W/TEFLON 250CC

48
To order, contact your Blue Bird Authorized Dealer

PageSet Number 101
To order parts call 478.825.0330 x136



Models: H4RE
DEAERATION TANK
CAT C13, 525 HP, ALUMINUM

With: FEATURE 40192-04
To CSN 02/23/04

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000912

0082127 TANK ASSY,FINAL,DEAERATION,ALUMINUM,

1 0034436 TANK ASSY,DEAERATION,ALUMINUM,

2 1940022 SENDER,LOW COOLANT LEVEL,COOPER 

3 1422179 SIGHT GLASS

4 1409093 ELBOW,BARBED INSERT,3/8 HOSE X 1/4 MPT

5 1409085 ELBOW,BARBED INSERT,1/4 HOSE X 1/4 MPT

6 2023513 PLUG,PIPE,1/4,ALLEN HEX HD,BRASS

49
To order, contact your Blue Bird Authorized Dealer

PageSet Number102
To order parts call 478.825.0330 x136



Models: H4RE
DEAERATION TANK
CAT C13, 525 HP, ALUMINUM

With: FEATURE 40192-04
To CSN 02/23/04

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000912

8 2008126 CONNECTOR,HOSE,W/S WIPER,692 1/4 X 1/4

NI 0905745 SEALANT,PIPE,LOCTITE 567,W/TEFLON 250CC

49
To order, contact your Blue Bird Authorized Dealer

PageSet Number 103
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE
CAT C13

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000909

1 0080178 RADIATOR/CAC ASSY,ENG,AKG,3862.003.0000

0090504 RADIATOR,ASSY,ONLY,H4,AKG

0090505 COOLER,ASSY,CAC ONLY,H4,AKG

2 0073495 SHROUD,FAN,RADIATOR,AKG 3862.001.0000 FROM 2-16-04 TO 6-27-04.

2 0081191 SHROUD,FAN,RADIATOR,AKG 3862.002.0000 BEGIN 6-28-04.

3 0073496 MOUNT,MOTOR,HYDRALIC,AKG2

50
To order, contact your Blue Bird Authorized Dealer

PageSet Number104
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE
CAT C13

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000909

4 0073503 FAN BLADE,RAD,/CAC ASSY,32IN,HD11 

5 0073804 BRACE ASSY,STRUCTURE,REAR,LH,AKG

6 0073725 BRACKET,MTG,ISOLATOR TO RADIATOR,REAR,

7 0073726 2 BRACKET,SUPPORT,RADIATOR,MOUNT,REAR,RV

8 0083448 TUBE,RADIATOR,LWR,RAD TO COOLER,C13,RV

9 0073499 TUBE,RADIATOR,LWR,COOLER TO ENG,C13,AKG

10 0080465 TUBE,RADIATOR,UPPER,C13,525HP

11 0073501 TUBE,CAC,TO TURBO,AKG,C13

12 0073692 2 ISOLATOR,MOUNT,BARRY,22002-11

13 0073693 4 WASHER,SPECIAL,SNUBBING,BARRY,9810145

14 0075266 TUBE,CAC,TO INTAKE,AKG,C13

15 0074440 2 HOSE,REINF,HUMP,5.00ID X 6.0 LG

16 1735893 HOSE,HUMP,REINF,4.00ID X 6.00LG,FLX7715

17 1985498 5 HOSE,HUMP,RAD,2.50 X 5.00,SILICONE,

18 1905488 12 CLAMP,CONSTANT TORQUE,2 1/4 TO 3 1/8 DIA

19 1258599 2 CLAMP,SPRING LOADED,4.25 ID,4.06-4.38

20 4763153 4 CLAMP,SPRING LOADED,5.25 ID,5.06-5.37"

21 0062974 ELBOW,SILICONE,4 PLY,90 DEG,2.50 I.D.X5.50

22 0084569 TANK ASSY,FINAL,DEAERATION,C13,RV, 

23 0046038 BRACKET,PURGE TANK

24 0016618 NECK ASSEMBLY, SURGE TANK, B4/W4RE

25 1325430 CAP,RADIATOR,10 PSI,DOUBLE SEAL

26 1784743 DECAL,COLD FILL,DEAERATION TANK

50
To order, contact your Blue Bird Authorized Dealer

PageSet Number 105
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE
CAT C13

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000909

27 1990076 A/ HOSE,SILICONE,1.25 ID

28 0938548 12 HOSE,RUBBER,HO5705,5/16 ID X 9/16 OD

29 1361468 13 HOSE,SILICON,.37 ID PUROSIL 80

30 1143866 7 HOSE,HEATER,1 INCH ID,SILICONE

31 0068856 3 CLAMP,HOSE,SPRING,SELF-TIGHTENING,21/32

32 1454008 INSERT,BARBED,3/8 ID HOSE X 1/4 MPT

33 0072579 A/ SENSOR,TEMPERATURE,AIRPAX,5024-0184

34 1894799 3 CLAMP,CONSTANT TORQUE,13/16 TO 1-1/2 DIA

35 0016749 2 CLAMP,CONSTANT TORQUE, 1 1/16 X 2.00, 

36 0071454 BAFFLE,RADIATOR,TOP,40/45,RV,AKG

37 0071455 BAFFLE,RADIATOR,BOTTOM,40/45,RV,AKG

38 0085491 BAFFLE,RADIATOR,LEFT, 45H4RE

39 0085492 BAFFLE,RADIATOR,RIGHT, 45H4RE

40 0071498 BAFFLE,RADIATOR,CORNER,40/45,RV,AKG

41 1801067 42 SCREW,8-18 X 3/4,PH1,PAN HD,BLKZN,S/DRILL

42 0038822 16 RIVET,.187,CHERRY,BSC-06-04

43 0854406 14 CAPSCREW, HEX HD, 5/16-18 X 1, GR8, YEL ZN

44 2001048 14 WASHER,FLAT,11/32 X 11/16 X 1/16,YEL 

45 2001410 12 NUT,HEX HD,5/16-18,YEL ZN DICH"

46 2000644 4 SCREW,1/4-14X 3/4,AB,PH1,TRUSS HD,

47 0864025 2 CAPSCREW,HEX HD,1/2-13 X3 1/2,GR8,

48 0850776 36 WASHER,FLAT,17/32 X 1 1/16 X 3/32,

49 0850800 16 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

50
To order, contact your Blue Bird Authorized Dealer

PageSet Number106
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE
CAT C13

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000909

50 1942135 4 CAPSCREW,HEX HD 1/2-13X 1 1/4,GR8,

51 0419804 6 CAPSCREW, HEX HD, 1/2-13 X 1, GR8, YEL ZN

52 0882803 8 CAPSCREW,HEX HD,3/8-16,X,1,,GR5,YELDICH

53 1078922 24 WASHER, FLAT, 3/8 X 7/8 X 5/64, YEL ZN DICH

54 0826297 8 NUT,HEX HD,3/8-16 LOCK,YEL ZN DICH

55 1068501 A/ SEAL,RUBBER,A/C HOOD TRIM

56 2020659 COCK,DRAIN

57 0803239 2 CAPSCREW, HEX HD, 1/2-13 X1 1/2, GR8

58 2001212 2 LOCKWASHER,SPLIT RING, 1/2 ,LHT,YEL ZN 

59 1003094 2 NUT,HEX HD,1/2-13,GR 8,YEL ZN DICH

61 0559195 6 CAPSCREW, HEX HD, 3/8-16 X 1, GR 8, YEL ZN

62 0882795 14 LOCKWASHER, SPLIT RING, 3/8, MED, YELLOW

63 1359207 8 HOSE,SILICON,.25 ID PUROSIL 80

64 0077486 ROD,CONNECTOR,RIGHT/LEFT THREADED,1/2 X

65 0077487 ROD,CONNECTOR,END,ISOLATED,1/2,RHT,

66 0077488 ROD,CONNECTOR,END,ISOLATED,1/2,LHT,

67 2001485 NUT,HEX HD,1/2-20,ZINC

68 1839331 2 CAPSCREW,HEX HD,1/2-13 X 2.00,GR5 YEL 

70 0080173 BRACKET ASSY,MTG,STABILIZER ROD,AKG 

71 1692664 2 CAPSCREW, HEX FLG, 1/4-20 X .75, GR5, YEL 

72 2001170 2 LOCK WASHER, SPLIT RING, 1/4 , MED, YEL ZN

73 2001329 2 NUT,HEX HD,1/4-20,YELLOW DICHROMATE"

74 0064834 A/ SEAL,RUBBER,PUSH ON,BULB,CMPT DR,H4RE

50
To order, contact your Blue Bird Authorized Dealer

PageSet Number 107
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE
CAT C13

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000909

75 1660836 3 U-BOLT,5.00 IN

76 1660844 3 SADDLE,5.00 IN

77 1557156 4 CAPSCREW,HX HD,M12-1.75X20,G8.8,

78 0990655 4 LOCKWASHER,SPLIT RING, 1/2 ,MED,YEL ZN 

79 0079370 2 CAPSCREW,HEX HD,M10-1.5X20,8.8,

80 2001204 LOCKWASHER,SPLIT RING, 7/16,LHT,YEL ZN 

81 2001451 8 NUT, HEX HD, 3/8-16, YELLOW DICHROMATE

82 1082205 2 WASHER,FLAT,15/32 X 3/4 X 1/16,YEL ZN DICH

83 0079007 BRACKET ASSY,SUPT,CAC TUBE,C13,RV,LH

84 0079008 BRACKET ASSY,SUPT,CAC TUBE,C13,RV,RH

85 0079011 BRACE,SUPT,BRKT ASSY,CAC TUBE,C13,RV,LH

86 0079012 BRACE,SUPT,BRKT ASSY,CAC TUBE,C13,RV,RH

87 0079013 BRACKET,SUPT,UPPER RADIATOR TUBE,C13,RV

50
To order, contact your Blue Bird Authorized Dealer

PageSet Number108
To order parts call 478.825.0330 x136



109
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE
CAT C13

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000910

88 0081014 PANEL,CLOSEOUT,RUBBER,ENG CMPT,LOWER

89 0081016 PANEL,CLOSEOUT,RUBBER,ENG CMPT,UPPER

90 0080761 PANEL,CLOSEOUT,ENG CMPT,LOWER,FRONT

91 0080762 PANEL,CLOSEOUT,ENG CMPT,LOWER,REAR

92 0080764 BAR,MTG,CLOSEOUT PANEL,ENG CMPT,SIDE,

93 0080765 BAR,MTG,CLOSEOUT PANEL,ENG CMPT,SIDE,

94 0080766 ANGLE,MTG,BAFFLE,ENGINE CMPT,LOWER

95 1143676 50 SCREW,10-16 X 3/4, AB,PH1,PAN HD,BLK ZN,

96 2001105 13 WASHER,FLAT,13/64 X,1/2 X 3/64,YEL ZN DICH

97 0870477 4 CAPSCREW,HEX HD,1/4-20 X 1,GR 8,YEL ZN 

98 1991108 4 WASHER,FLAT,17/64 ID X 3/4,YELLOW ZINC 

99 0659979 4 NUT, HEX, FLANGE SER, 1 /4-20, BLACK, ZINC

10 2000016 5 SCREW,1/4-14 X 5/8,B,HEX,W/PLAIN WASH,

10 1047711 37 WASHER,1/4 X 11/16 X 1/16,NYLON

51
To order, contact your Blue Bird Authorized Dealer

PageSet Number110
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE
CAT C13

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000910

10 0081034 BAFFLE,RADIATOR,LWR CORNER,40/45,RV,AKG

NI 0854307 A/ FLOOR COVERING,SMTH,BLK,RUBBER,.125 X 

NI 0599704 TIE, CABLE, NYLON

NI 0096545 A/ ANTIFREEZE,COOLANT,FLEETCOOL EX PM

10 1363274 4 CLAMP,HOSE,SILICON,.62.00

10 2008126 CONNECTOR,HOSE,W/S WIPER,692 1/4 X 1/4

10 0085490 BAFFLE,RADIATOR,DOOR C/OUT, 45H4RE

51
To order, contact your Blue Bird Authorized Dealer

PageSet Number 111
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE
COOLER AND FAN ASSY

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000907

1 1886035 SHROUD ASSY, HYDRAULIC OIL COOLER

2 1885938 FAN ASSY,12 IN,HONEYWELL

3 1885946 2 ELBOW,90 DEG,O-RING,STRT THD,

4 1885862 COOLER,OIL,HYDRAULIC,HONEYWELL 718159

5 1206127 2 KIT,TRANSMISSION COOLER MOUNT,K223,PAIR

6 1161868 CONNECTOR,2 CIRC,TOWER,WEATHERPACK,

1154541 2 TERMINAL,SOC,14-16GA,WEATHERPACK,PACK

1113315 2 SEAL,WIRE,CBL/DIA.136-.169,BL,W/PACK,PACK

7 1085604 4 CAPSCREW,HEX HD,5/16-18X1 3/4,GR8,

52
To order, contact your Blue Bird Authorized Dealer

PageSet Number112
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE
COOLER AND FAN ASSY

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000907

9 0530436 4 SCREW,MACH,1/4-20X3/4,PH1,RD HD,YEL ZN 

10 1467000 8 WASHER,FLAT,.281 X.750X.078 HARDENED,BLK

11 1674225 8 CAPSCREW,HEX FLG,1/4-20X1.25,GRD5,BLACK

12 2001329 8 NUT,HEX HD,1/4-20,YELLOW DICHROMATE"

13 0977132 4 CAPSCREW,HEX HD,1/4-20 X 3/4,GR 5,YEL 

14 1068501 SEAL,RUBBER,A/C HOOD TRIM

15 0045707 BAFFLE ASSY,HYDRAULIC COOLER, H4RE

16 0882803 6 CAPSCREW,HEX HD,3/8-16,X,1,,GR5,YELDICH

17 1328632 6 WASHER,FLAT,.06 X .406 ID X 1.125 OD,BLK 

18 0543934 6 NUT, HEX HD, 3/8-16, ZINC, LG FLG LK, YEL 

52
To order, contact your Blue Bird Authorized Dealer

PageSet Number 113
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE
ISL

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000908

1 0046038 BRACKET,PURGE TANK

2 0046274 BRACKET,LOWER RADIATOR TUBE, H4RE

3 0046275 4 BRACKET,RADIATOR SUPPORT, H4RE

53
To order, contact your Blue Bird Authorized Dealer

PageSet Number114
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE
ISL

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000908

4 0052190 BAFFLE,RADIATOR,TOP, H4RE

5 0046277 BAFFLE,RADIATOR,FRONT, H4RE

6 0052188 BAFFLE,RADIATOR,REAR, H4RE

7 0046279 BAFFLE,RADIATOR,BOTTOM, H4RE

8 0046454 TUBE,RAD BAFFLE,SUPPORT, H4RE

9 0046513 ANGLE ASSY,REAR STRUCTURE,LH, H4RE"

10 0035245 RADIATOR AND CAC ASSY, VALEO 1050075

11 0040782 TUBE,RADIATOR,LOWER,ISL, H4RE

12 0040784 TUBE,RADIATOR,UPPER,ISL, H4RE

13 0040819 TUBE,CAC TO TURBO,ISL, H4RE

14 0041492 TUBE,CAC TO INTAKE,ISL, H4RE

15 0046421 FAN BLADE,28IN,9 BLADE MD9,SUCTION, H4RE

16 0046425 ELBOW,90 DEGREE,3.50 X 4.00 X 7.50, H4RE

17 0046442 4 ISOLATOR,MOUNT,BARRY 505-3

18 0047714 TANK,FINAL ASSY,DEAERATION,ALUM, H4RE

19 1998962 TUBE,RAD,LWR,ENG TO CLR W/RETDR CUMN 

20 1875269 2 HOSE,SILICONE,2.25 ID X 6.00 LONG

21 1985498 2 HOSE,HUMP,RAD,2.50 X 5.00,SILICONE,

22 1534981 2 ELBOW,SILICONE,90 DEG 2.25 X 4.00 X 6.00

23 1735893 2 HOSE,HUMP,REINF,4.00ID X 6.00LG,FLX7715

24 1868108 HOSE,HUMP,REINF,REDUCING,4.00 X 3.50 ID

25 1258599 5 CLAMP,SPRING LOADED,4.25 ID,4.06-4.38

26 1450246 3 CLAMP,SPRING LOADED,3.75 ID,3.56-3.88

53
To order, contact your Blue Bird Authorized Dealer

PageSet Number 115
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE
ISL

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000908

27 1905488 12 CLAMP,CONSTANT TORQUE,2 1/4 TO 3 1/8 DIA

28 0616748 4 CAPSCREW,HEX HD,5/16-18X2 1/4,GR5,

29 2001048 32 WASHER,FLAT,11/32 X 11/16 X 1/16,YEL 

30 2001410 16 NUT,HEX HD,5/16-18,YEL ZN DICH"

31 2001055 4 WASHER,FLAT,11/32 X 1 1/4 X 5/32,YEL ZN 

32 0882795 6 LOCKWASHER, SPLIT RING, 3/8, MED, YELLOW

33 0559195 7 CAPSCREW, HEX HD, 3/8-16 X 1, GR 8, YEL ZN

34 0803239 2 CAPSCREW, HEX HD, 1/2-13 X1 1/2, GR8

35 0850776 4 WASHER,FLAT,17/32 X 1 1/16 X 3/32,

36 2001212 2 LOCKWASHER,SPLIT RING, 1/2 ,LHT,YEL ZN 

37 1003094 2 NUT,HEX HD,1/2-13,GR 8,YEL ZN DICH

38 0805176 U-BOLT,2 1/2,UB250 STD,EXHAUST

39 0805184 SADDLE,2 1/2IN,S-250 STD,EXHAUST

40 2001451 3 NUT, HEX HD, 3/8-16, YELLOW DICHROMATE

41 1784743 DECAL,COLD FILL,DEAERATION TANK

42 1894799 2 CLAMP,CONSTANT TORQUE,13/16 TO 1-1/2 DIA

43 2027571 6 CLAMP,HOSE,6203

44 1361468 HOSE,SILICON,.37 ID PUROSIL 80

45 1454008 INSERT,BARBED,3/8 ID HOSE X 1/4 MPT

46 0016749 2 CLAMP,CONSTANT TORQUE, 1 1/16 X 2.00, 

47 1990076 AR HOSE,SILICONE,1.25 ID

48 1325430 CAP,RADIATOR,10 PSI,DOUBLE SEAL

49 2000644 4 SCREW,1/4-14X 3/4,AB,PH1,TRUSS HD,

53
To order, contact your Blue Bird Authorized Dealer

PageSet Number116
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE
ISL

Service Parts Catalog

Key PartNumber Qty Description Comment

040 Cooling
Page Set CW0000908

50 0016618 NECK ASSEMBLY, SURGE TANK, B4/W4RE

51 0038822 10 RIVET,.187,CHERRY,BSC-06-04

52 0854406 28 CAPSCREW, HEX HD, 5/16-18 X 1, GR8, YEL ZN

53 1143866 AR HOSE,HEATER,1 INCH ID,SILICONE

54 0315200 ADAPTER,HTR,3/4 PIPE X 1 HOSE

55 1409093 ELBOW,BARBED INSERT,3/8 HOSE X 1/4 MPT

56 2027175 COUPLING, PIPE, 1/4

57 2027183 NIPPLE,1/4 CLOSE,BRASS

58 1280551 AR HOSE,HEATER,3/4”,GY HI MILER,BLUE W/WHT 

59 2051134 INSERT,BARBED,3&4 HOSE X 1&2 PIPE

53
To order, contact your Blue Bird Authorized Dealer

PageSet Number 117
To order parts call 478.825.0330 x136



Models: H4RE

Service Parts Catalog

Key PartNumber Qty Description Comment

050 Driveline
Page Set CW0001001

1 0039053 1 SHAFT ASSY,SPL170,SLIP TYP,SHORT 

2 0045639 2 KIT,BRG RETAINER,SPL170,VNDR#170-70-18X

54
To order, contact your Blue Bird Authorized Dealer

PageSet Number118
To order parts call 478.825.0330 x136



Models: H4RE, M4RE

Service Parts Catalog

Key PartNumber Qty Description Comment

050 Driveline
Page Set CW0001002

1 0050035 1 SHAFT ASSY,SPL250,SHORT CPLG,32.04”LG

2 0050036 2 KIT,BRG,RETAINER,SPL250,250-70-18X

NI 1 KIT, BOOT & STRAP

NI 2 UNIVERSAL JOINT, SPL250

55
To order, contact your Blue Bird Authorized Dealer

PageSet Number 119
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
AIR INTAKE
CAT C13

With: FEATURE 40192-03, -04
To CSN 04/10/05

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001207

1 1432798 CLAMP,SPRING LOADED,5.50 ID.5.31-5.62

2 0073132 HOSE,REDUCER,HUMP,6 IN TO 5 IN

3 1421965 3 CLAMP,SPRING LOADED,7.50 ID,7.25-7.56

4 1977255 INDICATOR,AIR RESTRICTION,25 IN,W/O 

5 0075135 TUBE,AIR INTAKE,CAT C13,V2

6 1982719 ELBOW,RUBBER,REDUCING,45 DEG,6.00 X 7.00

7 1657642 2 CLAMP ASSY,AIR CLEANER,ECO,071921-004

8 0056377 AIR CLEANER ASSY,ECO-LL FARR 400820-001

9 0057292 2 BRACKET,MTG,AIR CLEANER TO DAVENPORT

56
To order, contact your Blue Bird Authorized Dealer

PageSet Number120
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
AIR INTAKE
CAT C13

With: FEATURE 40192-03, -04
To CSN 04/10/05

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001207

10 0002093 HOSE,RUBBER,STRAIGHT,7 IN ID 3.50 IN LONG

11 0059195 8 BM L4RE 35'BODY MISC (PRIMER,

12 1107085 16 WASHER,FLAT,13/32 X 13/16 X 3/32,HDN,BLK

13 0826297 8 NUT,HEX HD,3/8-16 LOCK,YEL ZN DICH

14 1856038 2 CLAMP,SPRING LOADED,6.50 ID,6.25-6.56

56
To order, contact your Blue Bird Authorized Dealer

PageSet Number 121
To order parts call 478.825.0330 x136



Models: H4RE
AIR INTAKE
CAT C13

With: FEATURE 40192-03, -04
BSN: From CSN 04/11/05

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001208

57
To order, contact your Blue Bird Authorized Dealer

PageSet Number122
To order parts call 478.825.0330 x136



Models: H4RE
AIR INTAKE
CAT C13

With: FEATURE 40192-03, -04
BSN: From CSN 04/11/05

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001208

1 1432798 CLAMP,SPRING LOADED,5.50 ID.5.31-5.62

2 0073132 HOSE,REDUCER,HUMP,6 IN TO 5 IN

3 1421965 3 CLAMP,SPRING LOADED,7.50 ID,7.25-7.56

4 1977255 INDICATOR,AIR RESTRICTION,25 IN,W/O 

5 0075135 TUBE,AIR INTAKE,CAT C13,V2

6 1982719 ELBOW,RUBBER,REDUCING,45 DEG,6.00 X 7.00

7 1657642 2 CLAMP ASSY,AIR CLEANER,ECO,071921-004

8 0056377 AIR CLEANER ASSY,ECO-LL FARR 400820-001

9 1856038 2 CLAMP,SPRING LOADED,6.50 ID,6.25-6.56

10 0002093 HOSE,RUBBER,STRAIGHT,7 IN ID 3.50 IN LONG

11 0059195 8 BM L4RE 35'BODY MISC (PRIMER,

12 1107085 12 WASHER,FLAT,13/32 X 13/16 X 3/32,HDN,BLK

13 0826297 8 NUT,HEX HD,3/8-16 LOCK,YEL ZN DICH

14 0057292 2 BRACKET,MTG,AIR CLEANER TO DAVENPORT

57
To order, contact your Blue Bird Authorized Dealer

PageSet Number 123
To order parts call 478.825.0330 x136



Models: H4RE
AIR INTAKE
ISL

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001198

1 1895044 AIR CLEANER ASSY,ECO-SM FARR 99842-007

2 0046003 BRACKET,AIR CLEANER,MTG,ISL, H4RE

3 0000080 HOSE,HUMP,7.00 ID X 5.00 ID

4 0041385 TUBE,AIR INTAKE,ISL, H4RE

5 1945989 ELBOW,RUBBER,COBRA,4 TO 5 IN

6 1421965 CLAMP,SPRING LOADED,7.50 ID,7.25-7.56

7 0002093 HOSE,RUBBER,STRAIGHT,7 IN ID 3.50 IN LONG

58
To order, contact your Blue Bird Authorized Dealer

PageSet Number124
To order parts call 478.825.0330 x136



Models: H4RE
AIR INTAKE
ISL

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001198

8 1570407 2 CLAMP,MTG,AIR CLEANER, WLWB

9 1432798 2 CLAMP,SPRING LOADED,5.50 ID.5.31-5.62

10 1421981 CLAMP,SPRING LOADED,4.50 ID,4.25-4.56

11 1977255 INDICATOR,AIR RESTRICTION,25 IN,W/O 

12 0559195 4 CAPSCREW, HEX HD, 3/8-16 X 1, GR 8, YEL ZN

13 1107085 8 WASHER,FLAT,13/32 X 13/16 X 3/32,HDN,BLK

14 0826297 4 NUT,HEX HD,3/8-16 LOCK,YEL ZN DICH

15 0038822 12 RIVET,.187,CHERRY,BSC-06-04

16 0315200 ADAPTER,HTR,3/4 PIPE X 1 HOSE

17 1143866 AR HOSE,HEATER,1 INCH ID,SILICONE

18 0870345 2 CLAMP,HOSE,1INCH,LINED

58
To order, contact your Blue Bird Authorized Dealer

PageSet Number 125
To order parts call 478.825.0330 x136



Models: H4RE
AIR INTAKE
ISL03

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001199

1 1895044 AIR CLEANER ASSY,ECO-SM FARR 99842-007

2 0046003 BRACKET,AIR CLEANER,MTG,ISL, H4RE

3 0000080 HOSE,HUMP,7.00 ID X 5.00 ID

4 0041385 TUBE,AIR INTAKE,ISL, H4RE

5 1945989 ELBOW,RUBBER,COBRA,4 TO 5 IN

6 1421965 CLAMP,SPRING LOADED,7.50 ID,7.25-7.56

7 0002093 HOSE,RUBBER,STRAIGHT,7 IN ID 3.50 IN LONG

59
To order, contact your Blue Bird Authorized Dealer

PageSet Number126
To order parts call 478.825.0330 x136



Models: H4RE
AIR INTAKE
ISL03

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001199

8 1570407 2 CLAMP,MTG,AIR CLEANER, WLWB

9 1432798 2 CLAMP,SPRING LOADED,5.50 ID.5.31-5.62

10 1421981 CLAMP,SPRING LOADED,4.50 ID,4.25-4.56

11 1977255 INDICATOR,AIR RESTRICTION,25 IN,W/O 

12 0559195 4 CAPSCREW, HEX HD, 3/8-16 X 1, GR 8, YEL ZN

13 1107085 8 WASHER,FLAT,13/32 X 13/16 X 3/32,HDN,BLK

14 0826297 4 NUT,HEX HD,3/8-16 LOCK,YEL ZN DICH

15 0038822 12 RIVET,.187,CHERRY,BSC-06-04

16 0315200 ADAPTER,HTR,3/4 PIPE X 1 HOSE

17 1143866 AR HOSE,HEATER,1 INCH ID,SILICONE

18 0870345 2 CLAMP,HOSE,1INCH,LINED

19 1990696 FITTING,90 DEGREE,FARR

20 2051381 NIPPLE,BRASS,1/8 CLOSE 3326 X 2

21 2008050 BUSHING,PIPE,1/8 TO 1/4,BRASS

59
To order, contact your Blue Bird Authorized Dealer

PageSet Number 127
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
ALTERNATOR
CAT C12

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001205

1 0803205 4 CAPSCREW, HEX HD, 1/2-13 X 2, GR 8, YEL ZN

2 1003045 4 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

3 2001212 4 LOCKWASHER,SPLIT RING, 1/2 ,LHT,YEL ZN 

4 2001477 4 NUT,HEX HD,1/2-13,YEL ZN DICH

5 0801910 8 CAPSCREW,HEX HD,3/8-16 X 2,GR8,YEL ZN 

6 1107085 8 WASHER,FLAT,13/32 X 13/16 X 3/32,HDN,BLK

7 0882795 8 LOCKWASHER, SPLIT RING, 3/8, MED, YELLOW

8 1013689 8 NUT,HEX HD,3/8-16,WASHER SER,YEL ZN DICH

60
To order, contact your Blue Bird Authorized Dealer

PageSet Number128
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
ALTERNATOR
CAT C12

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001205

9 0054513 KIT,ALTERNATOR,24V VLF,CAT C12

0085725 BRACKET,ALTERNATOR,24V,290A,C12" PART OF ITEM 9

0077070 ALTERNATOR,LEECE-NEVILLE,24V,290 AMP PART OF ITEM 9

0077071 REGULATOR,ALTERNATOR,24V,LEECE-NEVILLE PART OF ITEM 9

60
To order, contact your Blue Bird Authorized Dealer

PageSet Number 129
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE BLOCK HEATER

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001210

1 1570035 HOUSING,PLASTIC,KIM,HOTSTART

2 1570027 COVER ASSY,PLASTIC,KIM,HOTSTART

3 1570258 CABLE ASSY,ENG BLK HTR

4 0059105 RECEPTACLE,ELEC,20A-120VAC,INLINE GFI

5 1315100 2 SCREW,MACH,10-32X1,PHI,PAN HD,BLK 

6 1495415 2 NUT,HEX HD,10-32 PRVLG TORQUE, GRADE A,

61
To order, contact your Blue Bird Authorized Dealer

PageSet Number130
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE BLOCK HEATER

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001210

7 0599704 TIE, CABLE, NYLON

61
To order, contact your Blue Bird Authorized Dealer

PageSet Number 131
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
ENGINE TRIM
C13

With: FEATURE 40192-03, -04

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001202

62
To order, contact your Blue Bird Authorized Dealer

PageSet Number132
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
ENGINE TRIM
C13

With: FEATURE 40192-03, -04

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001202

1 0068170 ENGINE ASSY,CAT,C13,410/1450 FEATURE 40192-03

1 0067608 ENGINE ASSY,CAT,C13,525/1650 FEATURE 40192-04

2 0071591 3 FITTING,PARKER,12-3/4 F5OG-S

3 0071882 FITTING,PARKER,10-1/2 F5OF-S

4 0071865 FITTING,PARKER,0507-12-12-S

6 1626431 4 VALVE,BALL,3/4,W/BUTTERFLY HANDLE

8 0315200 5 ADAPTER,HTR,3/4 PIPE X 1 HOSE

9 0071881 FITTING,PARKER,4 FF5OX-S

10 0071592 FITTING,PARKER,146HBLFSV-4-4

11 0870873 2 CAPSCREW,HEX HD,3/4-10 X 4,GR 8,YEL ZN 

12 0870915 4 WASHER,FLAT,27/32 X 1 1/2 X 1/8,YEL ZN 

13 0933879 2 NUT,HEX HD,3/4-10,PRVLG TORQ,GR8,CAD 

14 0052808 MOUNT,FRONT,BARRY 26703-2

15 0052806 MOUNT,FRONT REBOUND,BARRY 26704-1

16 0073016 FITTING,PARKER,2107-12-8-S

17 0055231 COUPLING,3/4” NPT,BRASS,WH#3300X12

18 0075076 KIT,HEATER,ENG BLOCK,HOT START

0075073 HEATER,COOLANT,HOT START

0075074 THERMOSTAT,HEATER,HOT START,W/ CORD &

19 0073358 ALTERNATOR,ENG,BOSCH,T1,0-120-689-552 M4RE ONLY

20 0073482 ELBOW,90 DEG,MALE PIPE,3/4-14 NPTF

21 0055120 ELBOW,45 DEG,3/4 FEM TO FEM,FPT,C3559X12

22 1900729 NIPPLE,HEX,3/4 MPT MPT. M4RE ONLY

62
To order, contact your Blue Bird Authorized Dealer

PageSet Number 133
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
ENGINE TRIM
C13

With: FEATURE 40192-03, -04

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001202

23 0077222 FITTING,PARKER,4 V6X-S

24 0080458 2 MODULE,ELEC,ALT,140A/24VDC,TYPE AC172 WITH REMOTE REG. H4RE ONLY

NI 0077083 FILTER,FUEL,ENGINE,CAT,C12/13

NI 0082791 FILTER,OIL,ENGINE,BYPASS,C-12/13

NI 0082792 FILTER,OIL,ENGINE,PRIMARY,C-13"

62
To order, contact your Blue Bird Authorized Dealer

PageSet Number134
To order parts call 478.825.0330 x136



135
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE TRIM
ISL

With: FEATURE 40191-01

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001200

63
To order, contact your Blue Bird Authorized Dealer

PageSet Number136
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE TRIM
ISL

With: FEATURE 40191-01

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001200

1 0047350 ENGINE ASSY,CUMN ISL 400HP/1200 FTLB,

2 1935477 STARTER,DENSO,228000-5311,12V,8.3/ISC

3 0045851 CROSSMEMBER ASSY,ENG/TLR HITCH MTG,ISL

4 1982586 2 ISOLATOR,BARRY,ARMORED

5 1930379 CASTING,BELLHOUSING,CUMMINS ISC,RH, 

6 1930288 CASTING,BELLHOUSING,CUMMINS ISC,LH, 

7 1930205 CASTING,FRAME,REAR ENGINE,RH,HDRE

8 1944081 CASTING,FRAME,REAR ENGINE,LH,HDRE

9 1946037 2 CAPSCREW,HEX HD,5/8-11 X 5 1/4,GR8,YEL 

10 0939827 4 NUT, HEX HD, 5/8-11, GR 8, LOCK, CADMIUM 

11 1003045 65 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

12 0803148 8 CAPSCREW,HEX HD,1/2-13 X 1 3/4,GR8,

13 0850800 24 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

14 0023692 2 ISOLATOR,BARRY,ARMORED

15 0049065 6 WASHER,FLAT,.629IDX2.81 ODX.177THK,

16 0803239 8 CAPSCREW, HEX HD, 1/2-13 X1 1/2, GR8

17 0929018 4 WASHER, FLAT, 21/32 X 1 1/8 X 3/32, HDN, YEL

18 1660984 8 CAPSCREW,HEX HD M12-1.75 X 30MM,GR 10.9

19 0315200 3 ADAPTER,HTR,3/4 PIPE X 1 HOSE

20 1631068 2 CAPSCREW,HX HD,5/8-11 X 4 1/2,GR8,

21 0760249 2 ELBOW,STREET,3/4,90 DEG,GALV

22 2009520 2 NIPPLE,PIPE,3/4 X 3,GALV

23 1626431 2 VALVE,BALL,3/4,W/BUTTERFLY HANDLE

63
To order, contact your Blue Bird Authorized Dealer

PageSet Number 137
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE TRIM
ISL

With: FEATURE 40191-01

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001200

24 1972728 SPACER,3.00 X 7.50 X .38 THICK

25 0046074 BRACE ASSY,TRAILER HITCH, H4RE

26 0045902 KIT,INSTALLATION,A/C COMPRESSOR,ISL, 

27 0047495 2 PLATE,SPACER,FRAME TO MOUNT,37 FT, H4RE

28 2009504 NIPPLE,PIPE,3/4 X CLOSE,GALV

29 2009207 ELBOW,PIPE,3/4 X 90 DEG,GALV

30 1301910 SPACER,STRTR,12MM,SM 9009,8.3TA 

31 1524636 CAPSCREW,HEX HD,M12-1.75 X 45MM,GRADE 

32 1947654 BELT,47X1/2,A-SECTION,V-GROOVE,H4RE/B4RE

33 0055120 ELBOW,45 DEG,3/4 FEM TO FEM,FPT,C3559X12

34 1947431 SENDER,OIL PRESSURE,0-150 PSI

63
To order, contact your Blue Bird Authorized Dealer

PageSet Number138
To order parts call 478.825.0330 x136



139
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE TRIM
ISL03

With: FEATURE 40191-02

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001201

1 0065802 ENGINE ASSY,CUMN,ISL03 400HP/1200FTLB

2 1935477 STARTER,DENSO,228000-5311,12V,8.3/ISC

3 0045851 CROSSMEMBER ASSY,ENG/TLR HITCH MTG,ISL

4 1982586 2 ISOLATOR,BARRY,ARMORED

5 1930379 CASTING,BELLHOUSING,CUMMINS ISC,RH, 

6 1930288 CASTING,BELLHOUSING,CUMMINS ISC,LH, 

7 1930205 CASTING,FRAME,REAR ENGINE,RH,HDRE

8 1944081 CASTING,FRAME,REAR ENGINE,LH,HDRE

64
To order, contact your Blue Bird Authorized Dealer

PageSet Number140
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE TRIM
ISL03

With: FEATURE 40191-02

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001201

9 0939827 4 NUT, HEX HD, 5/8-11, GR 8, LOCK, CADMIUM 

10 1003045 65 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

11 0803148 8 CAPSCREW,HEX HD,1/2-13 X 1 3/4,GR8,

12 0850800 24 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

13 0023692 2 ISOLATOR,BARRY,ARMORED

14 0049065 6 WASHER,FLAT,.629IDX2.81 ODX.177THK,

15 0803239 8 CAPSCREW, HEX HD, 1/2-13 X1 1/2, GR8

16 0929018 4 WASHER, FLAT, 21/32 X 1 1/8 X 3/32, HDN, YEL

17 1713635 8 CAPSCREW,HEX HD,M12-1.75X30MM,CL10.9 

18 0315200 3 ADAPTER,HTR,3/4 PIPE X 1 HOSE

19 1631068 2 CAPSCREW,HX HD,5/8-11 X 4 1/2,GR8,

20 0760249 2 ELBOW,STREET,3/4,90 DEG,GALV

21 2009520 2 NIPPLE,PIPE,3/4 X 3,GALV

22 1626431 2 VALVE,BALL,3/4,W/BUTTERFLY HANDLE

23 1972728 SPACER,3.00 X 7.50 X .38 THICK

24 0046074 BRACE ASSY,TRAILER HITCH, H4RE

25 0045902 KIT,INSTALLATION,A/C COMPRESSOR,ISL, 

26 0047495 2 PLATE,SPACER,FRAME TO MOUNT,37 FT, H4RE

27 2009504 NIPPLE,PIPE,3/4 X CLOSE,GALV

28 2009207 ELBOW,PIPE,3/4 X 90 DEG,GALV

29 1301910 SPACER,STRTR,12MM,SM 9009,8.3TA 

30 1524636 CAPSCREW,HEX HD,M12-1.75 X 45MM,GRADE 

31 1947654 BELT,47X1/2,A-SECTION,V-GROOVE,H4RE/B4RE

64
To order, contact your Blue Bird Authorized Dealer

PageSet Number 141
To order parts call 478.825.0330 x136



Models: H4RE
ENGINE TRIM
ISL03

With: FEATURE 40191-02

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0001201

32 0055120 ELBOW,45 DEG,3/4 FEM TO FEM,FPT,C3559X12

33 1947431 SENDER,OIL PRESSURE,0-150 PSI

34 4760375 FITTING ADAPTOR M12X1/4NPT

35 0009924 CONNECTOR,MALE,1868X6-Z,.25MPT X .38T"

NI 0089489 FILTER,FUEL,10 MIRCON,FUEL/WATER SEP,

NI 0089488 FILTER,FUEL,SPIN ON,2 MICRON,ISLO3,ON 

NI 0009424 FILTER,FULL FLOW OIL,LF9009

64
To order, contact your Blue Bird Authorized Dealer

PageSet Number142
To order parts call 478.825.0330 x136



143
To order parts call 478.825.0330 x136



Models: M4RE, H4RE
INSTALLATION
ENGINE, 1SX

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0005857

65
To order, contact your Blue Bird Authorized Dealer

PageSet Number144
To order parts call 478.825.0330 x136



Models: M4RE, H4RE
INSTALLATION
ENGINE, 1SX

Service Parts Catalog

Key PartNumber Qty Description Comment

060 Engine Trim
Page Set CW0005857

0116357 1 DIAGRAM,INSTL,ENGINE,ISX600

1 0111279 RE  CROSSMEMBER ASSY, ENGINE, ISX

2 0116406 2 CAPSCREW,HEX HD,YEL DICH,GR8,5/8-11 X 

3 0929018 2 WASHER, FLAT, 21/32 X 1 1/8 X 3/32, HDN, YEL

4 0090109 4 WASHER,SPECIAL,SNUBBING,BARRY,9810145

5 0042594 2 ISOLATOR,ENGINE,BARRY CONTROLS

6 0939827 2 NUT, HEX HD, 5/8-11, GR 8, LOCK, CADMIUM 

65
To order, contact your Blue Bird Authorized Dealer

PageSet Number 145
To order parts call 478.825.0330 x136



Models: H4RE
CAT
C12

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set CW0001329

66
To order, contact your Blue Bird Authorized Dealer

PageSet Number146
To order parts call 478.825.0330 x136



Models: H4RE
CAT
C12

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set CW0001329

1 0048053 TAILPIPE,ROOF EXHAUST,5.00 OD CHROME,

2 0050358 MUFFLER,DONALDSON,NO DC-

3 0056144 2 ANGLE,MTG,MUFFLER,5.0 INLET/OUTLET,CAT 

4 1436138 4 BRACKET,MUFFLER SUPPORT,ROOF EXIT EXH,

5 1327428 4 ISOLATOR,RUBBER,LORD CB-1120-3

6 1660836 2 U-BOLT,5.00 IN

7 1660844 2 SADDLE,5.00 IN

8 2028363 4 BOLT,HEX HD,3/8-16,1-1/4,GR 5,YEL ZN DICH

9 0958504 8 WASHER,FLAT,1 1/2 X 3/4 1/16 THK,NYLON

10 1328632 12 WASHER,FLAT,.06 X .406 ID X 1.125 OD,BLK 

11 0839027 4 NUT,HEX HD,3/8-16,GR G,SM FLG LK,YEL 

12 0543934 4 NUT, HEX HD, 3/8-16, ZINC, LG FLG LK, YEL 

13 2001394 12 RIVNUT,NC,1/4"

14 1044650 12 CAPSCREW,HEX,FLANGE 1/4-20X7/8 

15 0054511 PIPE,EXH.FLEX TO MUFFLER,CAT C12

16 1250851 2 CLAMP,EXHAUST,WIDE BAND,5IN

17 1947845 CONNECTOR,FLEXIBLE EXHAUST,SS,5.0ID-

18 0054510 PIPE,EXH.TURBO TO FLEX,CAT C12 H4RE ONLY

18 0054938 PIPE,EXH,TURBO TO FLEX,COACH,CAT C12 H4RE ONLY

19 1735976 CLAMP,V-BAND,5 INCH

20 0057593 KIT,INSULATION,CHIMNEY WRAP

21 1925833 27 SCREW,8-18 X 1/2,AB,PH1,PAN HD,BLK ZN

22 2001105 27 WASHER,FLAT,13/64 X,1/2 X 3/64,YEL ZN DICH

66
To order, contact your Blue Bird Authorized Dealer

PageSet Number 147
To order parts call 478.825.0330 x136



Models: H4RE
CAT
C12

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set CW0001329

NI 0832402 AR SEALANT,EXHAUST PIPE,YALE MCS

66
To order, contact your Blue Bird Authorized Dealer

PageSet Number148
To order parts call 478.825.0330 x136



149
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
CAT
C13

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set CW0001333

1 0072334 TAILPIPE,EXHAUST,ROOF,CHROME,4.875 O.D

67
To order, contact your Blue Bird Authorized Dealer

PageSet Number150
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
CAT
C13

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set CW0001333

2 0071622 MUFFLER,EXHAUST,NELSON 

3 0056144 2 ANGLE,MTG,MUFFLER,5.0 INLET/OUTLET,CAT 

4 1436138 4 BRACKET,MUFFLER SUPPORT,ROOF EXIT EXH,

5 1327428 4 ISOLATOR,RUBBER,LORD CB-1120-3

6 1660844 2 SADDLE,5.00 IN

7 1660844 2 SADDLE,5.00 IN

8 2028363 4 BOLT,HEX HD,3/8-16,1-1/4,GR 5,YEL ZN DICH

9 0958504 8 WASHER,FLAT,1 1/2 X 3/4 1/16 THK,NYLON

10 1328632 12 WASHER,FLAT,.06 X .406 ID X 1.125 OD,BLK 

11 0839027 4 NUT,HEX HD,3/8-16,GR G,SM FLG LK,YEL 

12 0543934 4 NUT, HEX HD, 3/8-16, ZINC, LG FLG LK, YEL 

13 2001394 12 RIVNUT,NC,1/4"

14 1044650 12 CAPSCREW,HEX,FLANGE 1/4-20X7/8 

15 0067918 PIPE,EXH,FLEX TO MUFFLER,CAT C13

16 1250851 2 CLAMP,EXHAUST,WIDE BAND,5IN

17 0073397 CONNECTOR,FLEXIBLE,EXHAUST,5 IN,MF

18 0075115 PIPE,EXH,TURBO TO FLEX,RV,CAT C13-525 WITH FEATURE 40192-04

18 0075116 PIPE,EXH,TURBO TO FLEX,COACH,CAT C13-410 WITH FEATURE 40192-03

19 1735976 CLAMP,V-BAND,5 INCH

20 0057593 KIT,INSULATION,CHIMNEY WRAP

21 1925833 27 SCREW,8-18 X 1/2,AB,PH1,PAN HD,BLK ZN

22 2001105 27 WASHER,FLAT,13/64 X,1/2 X 3/64,YEL ZN DICH

24 0072330 FITTING,PARKER,6-6 CBU-S

67
To order, contact your Blue Bird Authorized Dealer

PageSet Number 151
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
CAT
C13

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set CW0001333

25 2027381 8 TUBING,COPPER,3/8,OD,TYPE L

26 1504018 3 CAPSCREW,HEX HD,1/4-20X1 1/8,GR5,YEL 

27 2001055 6 WASHER,FLAT,11/32 X 1 1/4 X 5/32,YEL ZN 

28 2024370 3 CLAMP,LOOP,.250

29 1465947 3 NUT,HEX HD,1/4-20,LK,NYLON INSERT,YEL 

30 0074420 A/ SENSOR,TEMPERATURE,PYROMETER,ISSPRO, 

NI 0832402 A/ SEALANT,EXHAUST PIPE,YALE MCS

67
To order, contact your Blue Bird Authorized Dealer

PageSet Number152
To order parts call 478.825.0330 x136



153
To order parts call 478.825.0330 x136



Models: H4RE
CAT
C13
TOWER WITH LOCK NOTCH

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set CW0001334

1 0075819 BRACKET,STAINLESS,MUF SUP,RFEX,MAIN E,

2 0075821 COVER,STAINLESS,EXHAUST TOWER,MAIN 

3 0075830 PANEL,ROOF,EXHAUST,TOWER,UPR RER,W 

68
To order, contact your Blue Bird Authorized Dealer

PageSet Number154
To order parts call 478.825.0330 x136



155
To order parts call 478.825.0330 x136



Models: H4RE
CUMMINS
ISL

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set CW0001328

69
To order, contact your Blue Bird Authorized Dealer

PageSet Number156
To order parts call 478.825.0330 x136



Models: H4RE
CUMMINS
ISL

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set CW0001328

1 0048053 TAILPIPE,ROOF EXHAUST,5.00 OD CHROME,

2 1997964 MUFFLER,NON-CATALYST,4 INLET X 5 OUTLET,

3 0040701 ANGLE,MTG,MUFFLER,UPPER,ISL, H4RE

4 0040703 ANGLE,MTG,MUFFLER,LOWER,ISL, H4RE

5 1436138 4 BRACKET,MUFFLER SUPPORT,ROOF EXIT EXH,

6 1327428 4 ISOLATOR,RUBBER,LORD CB-1120-3

7 1660836 U-BOLT,5.00 IN

8 1660844 SADDLE,5.00 IN

9 0815621 2 U-BOLT,4IN,EXHAUST PIPE CLAMP

10 0819359 2 CLAMP,SADDLE,4IN EXHAUST PIPE

11 2028363 4 BOLT,HEX HD,3/8-16,1-1/4,GR 5,YEL ZN DICH

12 0958504 8 WASHER,FLAT,1 1/2 X 3/4 1/16 THK,NYLON

13 1328632 8 WASHER,FLAT,.06 X .406 ID X 1.125 OD,BLK 

14 0839027 6 NUT,HEX HD,3/8-16,GR G,SM FLG LK,YEL 

15 0543934 4 NUT, HEX HD, 3/8-16, ZINC, LG FLG LK, YEL 

16 2001394 12 RIVNUT,NC,1/4"

17 1044650 12 CAPSCREW,HEX,FLANGE 1/4-20X7/8 

18 0040821 PIPE,EXH,FLEX TO MUFFLER,ISL, H4RE

19 1005552 2 CLAMP,EXHAUST,WIDE BAND,4IN

20 1749886 CONNECTOR,FLEXIBLE EXHAUST,4 ID X 10 

21 0040820 PIPE,EXH,TURBO TO FLEX,ISL, H4RE

22 0047448 KIT,INSL,CHIMNEY WRAP,H4RE

23 1925833 27 SCREW,8-18 X 1/2,AB,PH1,PAN HD,BLK ZN

69
To order, contact your Blue Bird Authorized Dealer

PageSet Number 157
To order parts call 478.825.0330 x136



Models: H4RE
CUMMINS
ISL

Service Parts Catalog

Key PartNumber Qty Description Comment

070 Exhaust
Page Set CW0001328

24 2001105 27 WASHER,FLAT,13/64 X,1/2 X 3/64,YEL ZN DICH

69
To order, contact your Blue Bird Authorized Dealer

PageSet Number158
To order parts call 478.825.0330 x136



159
To order parts call 478.825.0330 x136



Models: H4RE
CABLES
INSTALLATION
CEC
38' UNIT

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001699

1 3954625 SOLENOID,12VDC,CUTLER-HAMMER,6041H105A

2000685 SCREW,1/4-14 X 1,AB,PH1,PAN HD,YEL ZN"

2 0553131 STUD,TERMINAL,BAT CABLE JUNCTION,NO 

0527358 SCREW,1/4-14 X 1-1/4,AB,PH1,FLT CNSK,YEL 

3 1864404 HOLDER,FUSE,MEGA,LITTLE FUSE

70
To order, contact your Blue Bird Authorized Dealer

PageSet Number160
To order parts call 478.825.0330 x136



Models: H4RE
CABLES
INSTALLATION
CEC
38' UNIT

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001699

0051960 FUSE, MEGA, 150 AMP, AMG SERIES

1268119 SCREW,1/4-20X1/2,F,PH1,PAN HD,YEL ZN DICH

4 1864404 HOLDER,FUSE,MEGA,LITTLE FUSE

1864396 FUSE,MEGA,300 AMP

1268119 SCREW,1/4-20X1/2,F,PH1,PAN HD,YEL ZN DICH

5 2027530 CLAMP,ONE HOLE STEEL,L8 1/2IN

1268119 SCREW,1/4-20X1/2,F,PH1,PAN HD,YEL ZN DICH

6 0029275 CABLE,TIE,STUD MOUNT

7 2003234 GROMMET,RUBBER,CHASSIS COWL WIRES,3/4 

8 0046197 CABLE ASSY,STARTER POS TO PDU,ISBE

9 1996438 CABLE ASSY,SHUNT TO STARTER, TCFE

10 0067505 CABLE,ASSY,2/0,.406 X .343 X 76 LONG

11 1799493 CABLE ASSY,2/0,.406 X .406 X 13 LONG

12 0067504 CABLE,ASSY,2/0,.343 X .406 X 24 LONG

13 0067368 CABLE,ASSY,2/0,.343 X .343 X 12 LONG

14 0067507 CABLE,ASSY,2/0,.406 X .406 X 38 LONG

15 0067510 CABLE,ASSY,2/0,.406 X .406 X 115 LONG

16 0067508 CABLE,ASSY,2/0,.343 X .406 X 14 LONG

17 0067370 CABLE,ASSY,NEG,4/0,.406 X.406 X 180

18 0067369 CABLE,ASSY,POS,4/0,.343 X .343 X 155 LONG

19 0067514 CABLE,ASSY,1GA,POS,.406 X .406 X 46 LONG

20 0067515 CABLE,ASSY,1GA,NEG,.406 X .406 X 46 LONG

21 0045061 CABLE ASSY,LEVEL JACK,PUMP, H4RE

70
To order, contact your Blue Bird Authorized Dealer

PageSet Number 161
To order parts call 478.825.0330 x136



Models: H4RE
CABLES
INSTALLATION
CEC
38' UNIT

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001699

22 0067304 CABLE ASSY,POS,4/0,.343 X .343 X 207 LONG

70
To order, contact your Blue Bird Authorized Dealer

PageSet Number162
To order parts call 478.825.0330 x136



163
To order parts call 478.825.0330 x136



Models: H4RE
CHASSIS ELECTRICAL CENTER

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001697

1 0061949 PANEL,ASSY,CHASSIS ELECTRICAL CENTER, 

1A 0019061 12 SCREW,10-32 X 1/2, F, PH1, PAN HD, BLACK 

71
To order, contact your Blue Bird Authorized Dealer

PageSet Number164
To order parts call 478.825.0330 x136



Models: H4RE
CHASSIS ELECTRICAL CENTER

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001697

2 0042161 PANEL,CLOSEOUT,ELEC,CENTER

2A 0019061 14 SCREW,10-32 X 1/2, F, PH1, PAN HD, BLACK 

3 0042160 PANEL,CLOSEOUT,ELEC,CENTER,UPPER,1, H4RE

3A 0019061 8 SCREW,10-32 X 1/2, F, PH1, PAN HD, BLACK 

4 0042203 DOOR ASSY,ELEC,CENTER,CHASSIS

4A 0042207 DECAL,CHASSIS,ELECTRICAL,CENTER

4B 0059710 DECAL,ELECTRICAL,CENTER,COMPONENT, H4RE

5 0041541 COMPARTMENT ASSY,L/CMPT,DRV AREA, H4RE

6 0002220 4 BOOT, HEAT SHRINKABLE, RAYCHEM CES-3

7 0006105 BOOT,HEAT SHRINKABLE,RAYCHEM,CE3-3-D1

8 0002662 5 GASKET,CONNECTOR,24 SHELL,DEUTSCH

9 1985001 5 LOCKWASHER,BLKHD,HD30,SIZE 24,DEUTSCH

10 1984996 5 NUT,PANEL,BLKHD,HD30,SIZE 24,DEUTSCH

11 0037420 PANEL,CLOSEOUT,ELEC,CENTER,UPPER,2, H4RE

12 0059044 HARNESS,WRG,CHASSIS ELECTRICAL CENTER,

13 1247709 4 WASHER,FLAT,17/64 ID X,5/8,YEL ZN DICH

14 2000099 4 SCREW,1/4-20 X 1-1/2,D,HEX HD,YEL ZN DICH"

71
To order, contact your Blue Bird Authorized Dealer

PageSet Number 165
To order parts call 478.825.0330 x136



Models: H4RE
DRIVER'S ARM CONSOLE

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001692

72
To order, contact your Blue Bird Authorized Dealer

PageSet Number166
To order parts call 478.825.0330 x136



Models: H4RE
DRIVER'S ARM CONSOLE

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001692

1 0040496 PANEL,DASH,CONSOLE,DRIVERS,TAUPE, H4RE

2 0043740 5 ANGLE,MTG,DRIVERS SIDE CONSOLE, H4RE

3 2000636 7 SCREW,1/4-14 X 1/2,AB,PH1,PAN HD,YEL 

4 1315100 3 SCREW,MACH,10-32X1,PHI,PAN HD,BLK 

5 2001162 3 LOCKWASHER,SPLIT RING, 3/16,MED,YEL ZN 

6 2001287 3 NUT,HEX HD,10-32,YEL ZN DICH

72
To order, contact your Blue Bird Authorized Dealer

PageSet Number 167
To order parts call 478.825.0330 x136



Models: H4RE
ELECTRICAL CENTER
DRIVER'S LUGGAGE COMPARTMENT

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001693

1 0042527 PANEL,ASSY,COMPONENTS,CHAS,ELEC,CTR,, 

1A 0019061 12 SCREW,10-32 X 1/2, F, PH1, PAN HD, BLACK 

2 0042161 PANEL,CLOSEOUT,ELEC,CENTER

2A 0019061 14 SCREW,10-32 X 1/2, F, PH1, PAN HD, BLACK 

3 0042160 PANEL,CLOSEOUT,ELEC,CENTER,UPPER,1, H4RE

3A 0019061 8 SCREW,10-32 X 1/2, F, PH1, PAN HD, BLACK 

4 0042203 DOOR ASSY,ELEC,CENTER,CHASSIS

4A 0042207 DECAL,CHASSIS,ELECTRICAL,CENTER

73
To order, contact your Blue Bird Authorized Dealer

PageSet Number168
To order parts call 478.825.0330 x136



Models: H4RE
ELECTRICAL CENTER
DRIVER'S LUGGAGE COMPARTMENT

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001693

4B 0042209 DECAL,ELEC,CENTER,COMPONENT, H4RE

5 0041541 COMPARTMENT ASSY,L/CMPT,DRV AREA, H4RE

6 0002220 4 BOOT, HEAT SHRINKABLE, RAYCHEM CES-3

7 0006105 BOOT,HEAT SHRINKABLE,RAYCHEM,CE3-3-D1

8 0002662 5 GASKET,CONNECTOR,24 SHELL,DEUTSCH

9 1985001 5 LOCKWASHER,BLKHD,HD30,SIZE 24,DEUTSCH

10 1984996 5 NUT,PANEL,BLKHD,HD30,SIZE 24,DEUTSCH

11 0037420 PANEL,CLOSEOUT,ELEC,CENTER,UPPER,2, H4RE

12 0037404 HARNESS,WRG,CHASSIS ELECTRICAL CENTER,

13 1247709 4 WASHER,FLAT,17/64 ID X,5/8,YEL ZN DICH

14 2000099 4 SCREW,1/4-20 X 1-1/2,D,HEX HD,YEL ZN DICH"

73
To order, contact your Blue Bird Authorized Dealer

PageSet Number 169
To order parts call 478.825.0330 x136



Models: H4RE
PANEL ASSEMBLIES
CHASSIS, ELECTRICAL CENTER

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001698

1 0041760 PANEL ASSY,CHASSIS,ELECTRICAL CENTER, 

2 0553131 4 STUD,TERMINAL,BAT CABLE JUNCTION,NO 

2A 1731017 8 SCREW,12-24 X 7/8,F,PH1,FLT CNSK HD,BLK 

3 0064650 ECU,REMOTE,6 CHANNEL,AIR BRAKE,ABS

3A 1337039 4 SCREW,12-24 X 3/8,PH1,PAN HD,YEL ZN

74
To order, contact your Blue Bird Authorized Dealer

PageSet Number170
To order parts call 478.825.0330 x136



Models: H4RE
PANEL ASSEMBLIES
CHASSIS, ELECTRICAL CENTER

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001698

4A 2000099 3 SCREW,1/4-20 X 1-1/2,D,HEX HD,YEL ZN DICH"

1247709 3 WASHER,FLAT,17/64 ID X,5/8,YEL ZN DICH

5 0042520 ECU,INSTRUMENTATION,1587,PI,PRX2, H4RE

5A 2000057 2 CAPSCREW, HEX HD, 1/4-20 X 1, GR 5,Y EL ZN

1247709 2 WASHER,FLAT,17/64 ID X,5/8,YEL ZN DICH

0659979 2 NUT, HEX, FLANGE SER, 1 /4-20, BLACK, ZINC

6 0061808 ECU,INST,1587,PI,PRX1-D,C4/H4

7 0059044 HARNESS,WRG,CHASSIS ELECTRICAL CENTER,

8 1320340 RELAY,TIME DELAY,60 SEC SSAC TSDB1160 SP

8A 2000073 SCREW,1/4-20 X 1,D,HEX HD,YEL ZN DICH

9 0067847 BRACKET,MTG,ECU,ABS,AIR BRAKES, 38H4

10 1062124 4 SCREW,1/4-14 X 1,AB,PH1,PAN HD,YEL ZN 

74
To order, contact your Blue Bird Authorized Dealer

PageSet Number 171
To order parts call 478.825.0330 x136



Models: H4RE
PANEL ASSEMBLIES
FRONT MULTIPLEX
45' UNIT

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001700

75
To order, contact your Blue Bird Authorized Dealer

PageSet Number172
To order parts call 478.825.0330 x136



Models: H4RE
PANEL ASSEMBLIES
FRONT MULTIPLEX
45' UNIT

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001700

1 0087752 PANEL,MTG,FRONT MULTIPLEX MODULES

2 0069050 3 MODULE,10 RELAY,NON LATCHING,M450

NI 2000446 12 SCREW,6-20 X 3/8,AB,PH1,PAN HD,YEL ZN 

3 1864404 3 HOLDER,FUSE,MEGA,LITTLE FUSE

NI 0977132 6 CAPSCREW,HEX HD,1/4-20 X 3/4,GR 5,YEL 

NI 2001170 6 LOCK WASHER, SPLIT RING, 1/4 , MED, YEL ZN

NI 2001337 6 NUT,HEX HD,1/4-20,ZINC

4 0063855 BUSBAR,CABLE,.75 X 4.00,.406 3 HOLES

5 0041783 3 FUSE,MEGA,80 AMP

6 0069053 3 MODULE,INPUT,MULTIPLEXING,INTELLITEC, 

NI 0527275 12 SCREW,10-16 X 3/8,AB,PH1,PAN,YEL ZINC

7 0069256 3 MODULE,MULTIPLEX,OUTPUT,10 - 0.1AMPS, 

NI 0527275 12 SCREW,10-16 X 3/8,AB,PH1,PAN,YEL ZINC

8 0073626 3 CABLE,ASSEMBLY,6 GA,RED,5/16 X 1/4 X 11 

9 1696715 27 FUSE,AUTO,7.5 AMP

10 1696723 4 FUSE,AUTO,10 AMP

11 1696731 3 FUSE,AUTO,15 AMP

12 1696749 3 FUSE,AUTO,20 AMP

13 0071371 HARNESS,WRG,FRONT MULTIPLEX DATA COMM,

14 0081452 RELAY,BOARD,PC BOARD W/4 RELAY, M450

15 1868017 2 RELAY,POTTER BRUMFIELD VF4-15F11-S01

16 0031314 4 SPACER,.250 ID X .375 OD X .45 LONG

17 1529536 4 SCREW,6-20 X 3/4,AB,PH1,OVAL CNSK HD,SST

75
To order, contact your Blue Bird Authorized Dealer

PageSet Number 173
To order parts call 478.825.0330 x136



Models: H4RE
PANEL ASSEMBLIES
FRONT MULTIPLEX
45' UNIT

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001700

18 0041386 PANEL,FUSE,8 POSITION

NI 0527275 2 SCREW,10-16 X 3/8,AB,PH1,PAN,YEL ZINC

19 0074826 3 BREAKER,CIRC,SNAP ACTION,MANUAL 

20 0088501 CABLE ASSY,GA,6,RED,3/8 X #10 X 8 LG

75
To order, contact your Blue Bird Authorized Dealer

PageSet Number174
To order parts call 478.825.0330 x136



175
To order parts call 478.825.0330 x136



Models: H4RE
PDU, REAR
INTERMEDIATE PANEL ASSY
CUMMINS
To CSN 02/16/03

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001694

76
To order, contact your Blue Bird Authorized Dealer

PageSet Number176
To order parts call 478.825.0330 x136



Models: H4RE
PDU, REAR
INTERMEDIATE PANEL ASSY
CUMMINS
To CSN 02/16/03

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001694

0041152 PANEL ASSY,INTERMEDIATE,REAR,PDU,CUMN,

1 0039608 BOX,REAR PDU, C4RE,H4RE

2 0041149 PANEL ASSY,INNER REAR,PDU,CUMMINS, H4RE

3 3754728 4 SCREW,MACH,10-32 X 3/8,PH1,PAN HD,

4 2001162 4 LOCKWASHER,SPLIT RING, 3/16,MED,YEL ZN 

5 1902337 SWITCH, DISCONNECT, BATTERY, DOUBLE 

6 1797802 HOSE,.25 ID X .50 OD,W-H H00904

7 0006304 FACE PLATE, BATTERY SWITCH, DOUBLE POLE

8 0041120 CAP,PLUG,1.375

9 0042169 DECAL,PDU,REAR,CUMMINS, H4RE

10 0041128 PANEL ASSY,MTG,ELEC COMPONENTS, C4RE

11 1334689 4 SCREW,10-32 X 3/8,F,PH1,PAN HD,YEL ZN DICH

12 2001162 4 LOCKWASHER,SPLIT RING, 3/16,MED,YEL ZN 

13 0026267 MODULE,COOLANT LEVEL

14 0042939 DECAL,PDU BOX, C4RE/H4RE

76
To order, contact your Blue Bird Authorized Dealer

PageSet Number 177
To order parts call 478.825.0330 x136



Models: H4RE
PDU, REAR
INTERMEDIATE PANEL ASSY
CUMMINS

BSN: From CSN 02/17/03

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001695

0060580 PANEL ASSY,INTERMEDIATE,REAR,PDU,CUM, 

1 0060778 BOX,REAR,PDU, H4RE

2 0060770 PANEL ASSY,REAR,PDU,INNER,CUMMINS, H4RE

3 3754728 SCREW,MACH,10-32 X 3/8,PH1,PAN HD,

4 2001162 LOCKWASHER,SPLIT RING, 3/16,MED,YEL ZN 

5 1902337 SWITCH, DISCONNECT, BATTERY, DOUBLE 

6 1797802 HOSE,.25 ID X .50 OD,W-H H00904

7 0006304 FACE PLATE, BATTERY SWITCH, DOUBLE POLE

9 0059065 DECAL,PDU,REAR,CUMMINS, 38H4

77
To order, contact your Blue Bird Authorized Dealer

PageSet Number178
To order parts call 478.825.0330 x136



Models: H4RE
PDU, REAR
INTERMEDIATE PANEL ASSY
CUMMINS

BSN: From CSN 02/17/03

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001695

10 0041128 PANEL ASSY,MTG,ELEC COMPONENTS, C4RE

11 1334689 SCREW,10-32 X 3/8,F,PH1,PAN HD,YEL ZN DICH

12 2001162 LOCKWASHER,SPLIT RING, 3/16,MED,YEL ZN 

13 0026267 MODULE,COOLANT LEVEL

14 0042939 DECAL,PDU BOX, C4RE/H4RE

15 0046498 BRACKET,MTG,DIAGNOSTIC, C4RE

16 1631613 SCREW,MACH,1/4-20X1,PH1,TRUSS HD,YEL 

17 0659979 NUT, HEX, FLANGE SER, 1 /4-20, BLACK, ZINC

18 0037406 CAP,PLUG,0.875

77
To order, contact your Blue Bird Authorized Dealer

PageSet Number 179
To order parts call 478.825.0330 x136



Models: H4RE
POWER CORD REEL BOX

With: FEATURE 38112-07

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001696

78
To order, contact your Blue Bird Authorized Dealer

PageSet Number180
To order parts call 478.825.0330 x136



Models: H4RE
POWER CORD REEL BOX

With: FEATURE 38112-07

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0001696

2 0041520 BRACKET,MTG,OUTER,ELEC CORD REEL,H4RE

3 0042608 BOX ASSY,POWER CORD REEL,H4RE

4 0042626 PANEL ASSY,FACE,LWR,ELEC CORD REEL,H4RE

5 0041528 PANEL,FACE,UPR,ELEC CORD REEL,H4RE

6 0888222 12 RIVET,CHERRY,1/4IN

7 2193456 SCREW,SM,PH,PN/HD,10-24 X 3/8,TYPE G,ZN3

8 2003192 GROMMET,RUBBER,FC

9 2003200 2 GROMMET,RUBBER,1 IN. ID

10 0882795 2 LOCKWASHER, SPLIT RING, 3/8, MED, YELLOW

11 2260834 2 CAPSCREW,HEX,3/8-16 X 1,GR 5,ZN3

12 0046273 CLOSEOUT,PANEL PWR CORD REEL ACCESS,

13 2260677 2 NUT,HEX,3/8-16,ZN3

14 0046651 BRACKET,MTG,REAR,PWR CORD REEL BOX,

15 0049099 ROLLER,3.0 BOW,RUBBER,BLACK,H4RE

16 1003086 2 CAPSCREW,HEX HD,1/2-13 X6 1/2,GR8,

17 2001154 4 WASHER,FLAT,9/16,X 1 25/64 X7/64,

18 0049100 2 SPACER,.75OD X .510ID,1.375THK,H4RE

19 1306927 4 WASHER,FLAT,.531 X 2.250 X 11 GA,YEL 

20 1003094 2 NUT,HEX HD,1/2-13,GR 8,YEL ZN DICH

21 0850800 2 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

22 0049142 CORD REEL ASSY,CABLE MASTER,H4RE

78
To order, contact your Blue Bird Authorized Dealer

PageSet Number 181
To order parts call 478.825.0330 x136



Models: C4RE, H4RE
REAR CONTROL BOX
JD 8.1, CUM ISC. CAT 3126, C7, C7-07

BSN: From CSN 02/13/03

Service Parts Catalog

Key PartNumber Qty Description Comment

080 Electrical
Page Set CW0005870

1 0042774 1 BOX,REAR,CONTROL, C4RE,H4RE

2 0042255 1 PLATE,MTG,ELEC,COMP,RR CONTROL BX,C4RE,

3 0041124 1 GAUGE,CONTROLLER MODULE

4 0036899 1 GAUGE,OIL PRESSURE,DATA LINK,PI

5 0036900 1 GAUGE,COOLANT TEMP,DATA LINK,PI

6 0036901 1 GUAGE,HOURMETER,DATA LINK,PI

7 2545325 3 O-RING,136

8 0042122 3 RING,MTG,PI,2.375

9 0004201 1 SWITCH,TOGGLE,DPST,MAINTAINED

10 0004199 1 SWITCH,TOGGLE,SPST,MOMENTARY

11 0044069 1 SWITCH,TOGGLE,DPDS,MAINTAINED,32NT91-1

12 0039837 3 SEAL,WASHER,.53 ID X 1.50 OD X .08 THK

13 0043086 1 DECAL,REAR,CONTROL,BOX, C4RE,H4RE

14 0059035 1 HARNESS,WRG,REAR,CONTROL, C4RE/H4RE

15 2001162 4 LOCKWASHER,SPLIT RING, 3/16,MED,YEL ZN 

16 3754728 4 SCREW,MACH,10-32 X 3/8,PH1,PAN HD,

17 0019061 2 SCREW,10-32 X 1/2, F, PH1, PAN HD, BLACK 

18 0057296 1 BRACE,REAR,CONTROL BOX RIGHT HAND, C4RE

19 4 CAPSCREW,SS, VENDOR SUPPLIED

20 4 NUT,SS,VENDOR SUPPLIED

21 0057297 1 BRACE,REAR,CONTROL BOX LEFT HAND, C4RE

79
To order, contact your Blue Bird Authorized Dealer

PageSet Number182
To order parts call 478.825.0330 x136



183
To order parts call 478.825.0330 x136



Models: H4RE
FRAME COMPONENTS
3800BM

Service Parts Catalog

Key PartNumber Qty Description Comment

090 Frame
Page Set CW0001986

1 1636943 96 PIN, FLG HEAD, HUCKSPIN, .50X2.22, HSP8

2 1636968 96 COLLAR, HUCKSPIN, .50,HSCH-R16

3 0803148 10 CAPSCREW,HEX HD,1/2-13 X 1 3/4,GR8,

4 1003045 10 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

5 0850800 54 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

6 0803239 44 CAPSCREW, HEX HD, 1/2-13 X1 1/2, GR8

7 1875053 4 ANGLE,ATTACHING SUBFRAME TO FRAME

8 0014746 1 FRAME,SUB,REAR,LH,RE

9 0014753 1 FRAME,SUB,REAR,RH,RE

80
To order, contact your Blue Bird Authorized Dealer

PageSet Number184
To order parts call 478.825.0330 x136



Models: H4RE
FRAME COMPONENTS
3800BM

Service Parts Catalog

Key PartNumber Qty Description Comment

090 Frame
Page Set CW0001986

10 0000096 5 BRACKET, SUPPORT, DRIVE SHAFT GUARD, 

11 1807577 4 CROSSMEMBER, STAMPED, 34 INCH

12 0035364 1 BRACKET ASSY,MTG,RR AIR BAG,RR SUSP,RH,

13 0046200 1 BRACKET ASSY,MTG,RR AIR BAG,RR SUSP,LH,

14 0039804 1 TUBE ASSY,BULKHEAD,MTG,RADIATOR,FRONT,

15 0040611 1 BULKHEAD ASSY,MTG,RADIATOR,FRONT,RH

16 0038672 1 FRAME RAIL SET, 3800 H4RE

17 0038491 1 TUBE,1.000 OD X .625 ID X 1.750 LONG

18 0040805 RE BRACKET,MTG,BATTERY TRAY,FRT,37FT,H4RE

19 1885359 RE BRACKET ASSY,MTG,HYDRAULIC COOLER,RE

20 0010411 RE JACK,LEVELING,FRONT,HWH

21 1944081 RE CASTING,FRAME,REAR ENGINE,LH,HDRE

22 1930205 RE CASTING,FRAME,REAR ENGINE,RH,HDRE

23 0047495 RE PLATE,SPACER,FRAME TO MOUNT,37 FT, H4RE

24 0040806 RE BRACKET,MTG,BATTERY TRAY,M/S,UPR,37FT,

25 1944925 RE TRAY,BATTERY,RAW

26 0046515 RE ANGLE ASSY,REAR STRUCTURE RH, H4RE

27 0046074 RE BRACE ASSY,TRAILER HITCH, H4RE

28 0046513 RE ANGLE ASSY,REAR STRUCTURE,LH, H4RE"

29 0045851 RE CROSSMEMBER ASSY,ENG/TLR HITCH MTG,ISL

30 0040699 RE BRACKET,MTG,AIR DRYER TO OUTRIGGER, 

80
To order, contact your Blue Bird Authorized Dealer

PageSet Number 185
To order parts call 478.825.0330 x136



Models: H4RE
FRAME COMPONENTS
FRAME COMPONENT INSTALLATION
45 FT

Service Parts Catalog

Key PartNumber Qty Description Comment

090 Frame
Page Set CW0001997

1 1807577 4 CROSSMEMBER, STAMPED, 34 INCH

2 0054254 2 CROSSMEMBER ASSY,REINF,FRT AXLE

3 0000096 2 BRACKET, SUPPORT, DRIVE SHAFT GUARD, 

81
To order, contact your Blue Bird Authorized Dealer

PageSet Number186
To order parts call 478.825.0330 x136



Models: H4RE
FRAME COMPONENTS
FRAME COMPONENT INSTALLATION
45 FT

Service Parts Catalog

Key PartNumber Qty Description Comment

090 Frame
Page Set CW0001997

4 0054258 6 CROSSMEMBER,SUPPORT,CABLE TRAY

5 0071290 CROSSMEMBER,SUPPORT,CABLE TRAY,REAR

6 0059609 2 CROSSMEMBER, TRQ/ROD, UPR, RR SUSP, 

7 0069151 CROSSMEMBER,REINF,TAG AXLE,FWD

8 0069154 CROSSMEMBER,REINF,TAG AXLE,LH

9 0071291 CROSSMEMBER,REINF,TAG AXLE,RH

10 0072335 BRACKET ASSY, MNT, RR SUSP, A/BAG, RH

11 0072337 BRACKET ASSY, MNT, RR SUSP, A/BAG, LH

12 0072761 RAIL,FRAME,4400

13 0076884 BRACKET ASSY,MTG,A/BAG TO FRAME,RH

14 0076890 BRACKET ASSY,MTG,A/BAG TO FRAME,LH

15 0061005 BRACKET,MTG,TORQUE ROD,TAG AXLE,RH, 

16 0061007 BRACKET,MTG,TORQUE ROD,TAG AXLE,LH, 

17 0103152 BULKHEAD,REAR,ASSY LH, 45H4RE

18 0083246 BULKHEAD ASSY,REAR,RIGHT HAND, 45H4RE

19 0068882 TUBE ASSY,SUPPORT,DAVENPORT,LH, 45H4RE

20 0068881 COMPARTMENT,ASSY,FINAL,BATTERY

21 1875053 4 ANGLE,ATTACHING SUBFRAME TO FRAME

22 0080152 TUBE ASSY,REAR,TRAILER HITCH, 45H4RE

23 0080160 TUBE ASSY,CMPT,ENGINE,LOWER,LH, 45H4RE

24 0059593 CROSSMEMBER ASSY,ENG,TRLR HTCH,CAT C12

25 0088471 BRACE ASSY,STRUCTURE,REAR,LH,AKG,

26 0075191 BRACE ASSY,STRUCTURE,REAR,RH,V2

81
To order, contact your Blue Bird Authorized Dealer

PageSet Number 187
To order parts call 478.825.0330 x136



Models: H4RE
FRAME COMPONENTS
FRAME COMPONENT INSTALLATION
45 FT

Service Parts Catalog

Key PartNumber Qty Description Comment

090 Frame
Page Set CW0001997

27 0069014 2 BRACE,BATTERY,UPPER FRONT, 45H4RE

28 0069013 BRACE,BATTERY,LOWER FRONT, 45H4RE

29 0071276 BRACKET ASSY,MNT,ENG/TRANS TO FRAME,RH

29 0071277 BRACKET ASSY,MNT,ENG/TRANS TO FRAME,LH

30 0014753 FRAME,SUB,REAR,RH,RE

31 0014746 FRAME,SUB,REAR,LH,RE

32 0061993 FRAME RAIL SET,RR,LWR, 4000/4400 H4RE

33 3805165 6 WASHER,LOCK,HELICAL SPRING,1/4,304 SS

34 HUCK FASTENER

35 HUCK FASTENER

36 0803148 43 CAPSCREW,HEX HD,1/2-13 X 1 3/4,GR8,

37 1003045 30 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

38 0850800 15 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

39 0803239 11 CAPSCREW, HEX HD, 1/2-13 X1 1/2, GR8

40 1107895 16 CAPSCREW,HEX HD,5/8-11 X 2,GR8,YEL ZN 

41 0929018 54 WASHER, FLAT, 21/32 X 1 1/8 X 3/32, HDN, YEL

42 3931805 6 CAPSCREW,HEX HD,1/4-20 X 1,304 SS

43 0939827 30 NUT, HEX HD, 5/8-11, GR 8, LOCK, CADMIUM 

44 HUCK FASTENER

45 1003078 2 CAPSCREW,HEX HD,1/2-13 X 3,GR 8,YEL ZN 

46 HUCK FASTENER

47 1107879 15 CAPSCREW,HEX HD,5/8-11 X1 3/4,GR8,

48 0077348 2 PLATE ASSY,BACKING,DOOR,ENG ACCESS, 

81
To order, contact your Blue Bird Authorized Dealer

PageSet Number188
To order parts call 478.825.0330 x136



Models: H4RE
FRAME COMPONENTS
FRAME COMPONENT INSTALLATION
45 FT

Service Parts Catalog

Key PartNumber Qty Description Comment

090 Frame
Page Set CW0001997

49 0058065 2 SPACER,SUB FRM TO RR STRUC ANGLE ASSY, 

50 1139559 14 CAPSCREW, HEX HD, 1/2-13 X 4, GR8, YEL ZN

51 0080461 TUBE ASSY,FINAL,TRAILER HITCH,RH, 45H4RE

52 0080488 TUBE ASSY,FINAL,TRAILER HITCH,LH, 45H4RE

53 0080459 CROSSMEMBER ASSY,FRONT,TRAILER HITCH 

54 0079868 2 CAP,FRAME,LOWER, 45H4RE

55 0082673 BRACKET,  MTG, MUDFLAP, FRT & RR BLKHD,

56 0082775 BRACKET, MTG, MUDFLAP, FRT & RR BLKHD,

57 0082763 2 PLATE, MTG, MUDFLAP, FRT AND RR BLKHD, 

58 0082676 2 MUDFLAP, RUBBER, 7.50 X 15.00, 45H4RE

59 0854406 6 CAPSCREW, HEX HD, 5/16-18 X 1, GR8, YEL ZN

60 2001121 6 WASHER,  FLAT, 5/16 X 3/4, X 5/64, YEL ZN 

61 1480433 6 NUT, HEX HD,5/16-18, FLG PRVG TORQ, GR F, 

62 3893773 6 SCREW,T EKS/3, HEX, WASHER HD, 1/4-14 X 1,

63 0035382 2 BUMPER,RUBBER,SPARE TIRE ACCESS DOOR,

64 0068877 3 PLATE,TUBE,TOP,LOWER DAV SUPPORT, 

65 0093580 4 BRACKET,ASSY,MOUNTING,AIR TANK

66 0851337 4 CAPSCREW,HEX HD,3/8-16X6 1/2,GR5,YEL 

67 1107085 12 WASHER,FLAT,13/32 X 13/16 X 3/32,HDN,BLK

68 1013689 12 NUT,HEX HD,3/8-16,WASHER SER,YEL ZN DICH

81
To order, contact your Blue Bird Authorized Dealer

PageSet Number 189
To order parts call 478.825.0330 x136



Models: H4RE
FRAME COMPONENTS
FRAME TO LUGGAGE BAY

Service Parts Catalog

Key PartNumber Qty Description Comment

090 Frame
Page Set CW0001988

1 0037043 1 PANEL,FRAME RAIL BAFFLE,LOWER NO 1, H4RE

2 0039167 1 PANEL,FRAME RAIL BAFFLE,LOWER NO 2, H4RE

3 0039168 1 PANEL,FRAME RAIL BAFFLE,LOWER NO 3, H4RE

4 0037259 1 PANEL,FRAME RAIL BAFFLE,LOWER NO 4, H4RE

5 0039300 1 PANEL,CORRUGATED FLOOR,FRONT

82
To order, contact your Blue Bird Authorized Dealer

PageSet Number190
To order parts call 478.825.0330 x136



Models: H4RE
FRAME COMPONENTS
FRAME TO LUGGAGE BAY

Service Parts Catalog

Key PartNumber Qty Description Comment

090 Frame
Page Set CW0001988

6 0039301 1 PANEL,CORRUGATED FLOOR,J-BOLT 

7 0035404 2 PANEL,CORR FLOOR,.047X24.26X88.61

8 1636943 78 PIN, FLG HEAD, HUCKSPIN, .50X2.22, HSP8

9 1636968 78 COLLAR, HUCKSPIN, .50,HSCH-R16

10 0043434 3 ADHESIVE,BETAMATE 7177,600ML

11 0047068 1 CROSSMEMBER ASSY,UPPER TORQUE ROD,

12 1813070 90 FASTENER,HUCK,.25,BLIND,MAGNABULB,MBP-

13 0044746 1 PANEL,CORRUGATED FLOOR,HLDG TK CMPT,

14 0044744 1 PANEL,CORRUGATED FLOOR,HLDG TK CMPT,RR,

15 0038395 1 BRACKET ASSY,MTG,SUSP TO BULKHEAD,RR,

16 1003086 8 CAPSCREW,HEX HD,1/2-13 X6 1/2,GR8,

17 1003045 16 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

18 0850800 8 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

19 0051489 1 PANEL,CORRUGATED,AQUAHOT CMPT,FRT,38 

20 0051494 1 PANEL,CORRUGATED FLR,PLUMB,RR,H4RE

82
To order, contact your Blue Bird Authorized Dealer

PageSet Number 191
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
FRAME COMPONENTS
FRAME TO LUGGAGE BAY
40 FT

Service Parts Catalog

Key PartNumber Qty Description Comment

090 Frame
Page Set CW0001995

83
To order, contact your Blue Bird Authorized Dealer

PageSet Number192
To order parts call 478.825.0330 x136


